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DIRECTION SELECTOR



Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
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DIRECTION SELECTOR

1 608161 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 28) .................... 1

2 603627 DIRECTION SELECTOR BRACKET WITH BUSHING ................................ 1

3 608150 DIRECTION SELECTOR SHAFT ................................................................. 1

4 603700 DIRECTION SELECTOR CAM..................................................................... 1

5 14390-G1 LOCK NUT, 3/8 - 24 ...................................................................................... 1

6 25664-G2 BUSHING...................................................................................................... 1

7

8 72724-G01 NEUTRAL LOCK PIN ................................................................................... 1

9 72733-G01 COMPRESSION SPRING, 3/8" X 5/8" LG.................................................... 1

10 72729-G01 NEUTRAL LOCK BRACKET ........................................................................ 1

11 00734-G2 LOCK NUT, 1/4 - 28 ...................................................................................... 1

12 28574-G01 EXTENSION SPRING .................................................................................. 1

13 72732-G01 BALL STUD, 1/4" .......................................................................................... 1

14 00734-G5 LOCK NUT, #10 - 32 ..................................................................................... 1

15

16

17 72736-G01 MICRO SWITCH........................................................................................... 1

18 01062-G01 SCREW, #4 - 40 X 1" LG .............................................................................. 2

19 00559-G1 WASHER, #4 ................................................................................................ 2

20 00565-G1 LOCK WASHER, #4 ..................................................................................... 2

21 00526-G2 NUT, #4 - 40.................................................................................................. 2

22

23

24 603615 PUSH / PULL SHIFTER CABLE................................................................... 1

25 25727-G01 CUP WASHER, 1/4" ..................................................................................... 4

26 72735-G01 COMPRESSION SPRING, 19/32" X 1" LG................................................... 2

27 SHIFTER BRACKET WITH BUSHING......................................................... 1

28 00734-G5 LOCK NUT, #10 - 32 ..................................................................................... 1

29

30
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Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
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31 601326 BOLT, M6 - 1.00 X 20 .......................................................................................... 2

32 450452 NUT, M6 - 1.00 .................................................................................................... 2

33

34

35 26830-G01 LOCK NUT, M8 X 1.25 MM ................................................................................. 1

36

37

38 71205-G01 DIRECTION SELECTOR HANDLE..................................................................... 1

39 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ............................................ 1

40 606421 BOLT, M6 - 1.00 X 30 .......................................................................................... 1

41 450452 NUT, M6 - 1.00 .................................................................................................... 1

42

43 01072-G01 CABLE CLIP........................................................................................................ 2


